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ol iE B
TEST REPORT
T d 4 AR AL (NeEETEEN)
Sample Name Energy Storage System(contain lithium ion batteries)

7 2
=& LUNA2000-5-E0
Model
A AL R AR F
Applicant Huawei Technologies Co., Ltd.

FRBMMIE )RR T A K KR E A
Applicant Address |Huawei Base, Bantian Longgang District Shenzhen, P.R. China

AL N i 4 AR AL 3 R PR A ]
Manufacture Huizhou Desay Battery Co., Ltd.

BRI | AEEMNTERR2HE 185
Manufacture Address |N0.18, Jin Zhong Road, Huicheng District, Huizhou, Guangdong

B GER |AE2BEiR
Appearance & Odor |White metal shell

MR T7 E A EAm ol (B A E (x TRRE S Z NS R fodr g F 4 ) ST/SG/AC.10/11/Rev.7, 38.3
Test method and  |UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS”,

criterion Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7, 38.3
Y a ot il
Exalll 2020-09-21 A B A 2020-09-21~2020-10-12
Accepted date Test date

BEEN, BERE. &k, bd, AAWEE, HE. TETE., BREKE.

M3 T . . . \
AR E Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush, Overcharge,

Test items Forced discharge.
ZMRK, ZTHEFEABRAGE(XTARRYZHNER S KB EFH)
b ST/SG/AC.10/11/Rev.7, 38.3 # i E 5K .

TRANSPORT OF DANGEROUS GOODS”, Manual
ST/SG/AC.10/11/Rev.7, 38.3.

LA I 25 R AT 0 B 3

The test results are only valid for the test samples submitted the a
ik 2.[ Mt UN38.3 I B % (4% : 01052000005950-2(E) ).

Remark Attached with UN38.3 test summary (No.:01052000005950-2(E))

3R A LE, e ES THHEAEE,

The product has inverter, therefore, the output voltage is higher than the inner module voltage

Hk & W . s b
Approver: M’% Checker: /ﬁ\ﬁ Appraiser: }% 1@7 k)

Conclusion The sample has passed the test items of UNITED NATIONS A
S
=

—;
"R
. (05)

05015

7. The results in this report are relevant only to the sample(s) tested.
7R 5] K AL H) A R4, Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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W AR R
The batteries information:
W, K A BB T FRAR W E 384\
Battery type Lithium ion batteries Nominal Voltage
T e R E
AEBE 100Ah S B 5KWh
Rated Capacity Total Energy
. .EEEFM%IJEEE 435V AR VE TE WL HLUT 6.5A
Limited Charge Voltage Standard Charge Current
A B L0A EA DR o5
Maximum Charge Current Charge Cut-off Current
=2 5
R cen RAmE R S5A
Standard discharge Current ' Maximym Discharge '
Current
e R+
R R 350V Overall Diraditans 670+Lmm>360=0.6mm
i - x15040.5mm
Discharge Cut-off \oltage (WD)
B E
AR E 16 PCS zE 50kg
Cell Quantity Mass
/—!‘4\; o B )4:}: | =
S 100Ah RSAET 001CBOYO
Cell Capacity Cell Model
W R AL T4 BT AR TR RSO R IR A E
Manufacturer of cell Contemporary Amperex Technology Co., Limited

7. The results in this report are relevant only to the sample(s) tested.
¥ AdR4- . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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o PREE R AR EF KT . AL d
= NIl 3 k ' Nil 3 Q:]: = R
i A H 2 H Stand requirement or the clause number of ARG Test i
No. Name of test standard Test result conclusion Remark
& FOE(AFRBIMBRBANS KB |
1 = = Fo 4R F ) UN Manual of Tests and See AH /
Altitude simulation | Criteria ST/SG/AC.10/11/Rev.7, 38.3 iR I . Passed
T.1 Test T.1 Appendix 1
‘ RAE (KT RBEHERMANS KB | oy,
5 8 AEER Fo AR F M) UN Manual of Tests and e At /
Thermal test Criteria ST/SG/AC.10/11/Rev.7, 38.3 iR I . Passed
T2 Test T.2 Appendix 2
KAEE(XTRREDERNAENF R T E 3
3 Eiia FoAr M F A ) UN Manual of Tests and See AR /
Vibration Criteria ST/SG/AC.10/11/Rev.7, 38.3 & I y Passed
T.3Test T.3 Appendix 3
KAE(XRTRREHZHNENS K TE 4
4 W FaAr E F M) UN Manual of Tests and See A /
Shock Criteria ST/SG/AC.10/11/Rev.7, 38.3 i I . Passed
T.4 Test T.4 Appendixd
g KeE(xTREREMNENS Rk |
. Exil(\e :rfaﬁis%ort Fo A% v F ) UN Manual of Tests and A [gf 5 At /
Lo Criteria ST/SG/AC.10/11/Rev.7, 38.3 i I . Passed
circuit T5Test T5 Appendix 5
BKAEE(KRTRRESZRhNENS RE THE 6
6 ¥E Fo A7 VE F M) UN Manual of Tests and See S /
Crush Criteria ST/SG/AC.10/11/Rev.7, 38.3 iR I . Passed
T.6 Test T.6 Appendix 6
‘ KAEE(XTRERSZRhNENS R i E 7
: e #0470 F # ) UN Manual of Tests and See s /
Owercharge Criteria ST/SG/AC.10/11/Rev.7, 38.3 X I Appendix 7 Passed
T.7 Test T.7
KAEE(XTRERSZRhNENS RE T 8
3 7 4| A e, FoAr v F A ) UN Manual of Tests and See A /
Forced discharge | Criteria ST/SG/AC.10/11/Rev.7, 38.3 iX % - Passed
T.8 Test T.8 Appendix 8
MR IR HIIRE . 20°C-25°C; IR IEE: 45%-75%
Test environment condition Ambient temperature: 20°C-25°C, Ambient humidity: 45%-75%
MR IR E /
Test items
AL AR IR . 7 2
Subcontracted test condition ARERE /
Name Post code
Subcontracted s B iE
Laboratory Address Tel /

2k

P4 31 S LA A

7. The results in this report are relevant only to the sample(s) tested.
1R+ . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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FE Mk 1 MR I E 4 R B EE
No. Appendix 1 Name of test Altitude simulation
A H B 41 R ) 4 TR T 11.6kPa fr PRI IR 2035°C T M E A 6h. B H L E
WANTEEHRL. LBRK. LHR. THEEK, VRE Sy S R F HAF MR v o B o 4
\ EREFHNFABEELRD FHAEIHATX —RE A EER 90% (545 B A BRI B 2 i
FREER | AR ).
Requirement | Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hours at ambient
of Standard | temperature 2045°C. Cells and batteries meet this requirement if there is no mass loss, no leakage, no
venting, no disassembly, no rupture and no fire and if the open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged states.
pem kA | DL#SD2H: B — AN I ST B T L B
S;:n |o | bL#=b2#: firstcycle in fully charged states;
woths | D3#bat: B HAMET AT M.
b3#~b4#:. after 25 cycles ending in fully charged states.
N e M3 7T Before Mk Ja After Bk 4 E A
ulv s S BAVE=
o o Mass loss | Residual OCV i}
Sample No. HL i B E il HL & Fr ik i b Test result
m1(Kg) va(v) m2(Kg) Va(V) (%) (%)
b1# 49.440 393.1 49.440 393.1 0.00 100.00 (0]
b2# 49.428 396.2 49.428 396.2 0.00 100.00 (0]
b3# 49.410 395.4 49.410 395.4 0.00 100.00 (0]
ba# 49.402 394.6 49.402 394.6 0.00 100.00 (0]
Fe L V-HER; DR, R-BE; F-Ek; O-LMiR. LHEAR. LR, T, LAk,
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly, No
Rupture & No Fire.

7. The results in this report are relevant only to the sample(s) tested.
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F5 fif %k 2 MK T E 4 AR NER Y
No. Appendix 2 Name of test Thermal test

R AB AR AERBBEET 2RCTHEKED 12h, #HERKRIEE S T-402CT
HHED 12h, B/ IR e 8 E 2 18] 8 ok B (B B g 4 30min, E 4 10 0k, HHPTAH AR
2K R AR AR R E 2035°C TR 24h, R B HE W AN LEER K, LBRK. THA .
TR, TR A T, IF B AR I0 v o R i M A AR R B0 5 W T B R D T AR #RATIX
—IRI BT R EHY 90% (5T A Ml R A B iR 3 B 3 B AL FR S ),

FRVEZE R | Test large cells and batteries are to be stored for at least 12 hours at a test temperature equal to
Requirement | 7242°C, followed by storage for at least 12 hours at a test temperature equal to -40+2°C. The

of Standard | maximum time interval between test temperature extremes is 30 minutes. This procedure is to be
repeated 10 times, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (2035°C). Cells and batteries meet this requirement if there is no mass loss, no leakage,
no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged states.

Bpah A | DL#-D2H: % — MBI T A TR

Sam I: bl#~b2#:. first cycle in fully charged states;

s | D3#-DA#: B+ B AMEI A
b3#~b4#: after 25 cycles ending in fully charged states.

M7 Before M5 After
L e FESK. | MREE | op
ik Mass loss | Residual | NP2 R
Sample No. W R E IF ¥ . HWRE | THEEE 0 ) Test result
(%) OCV (%)
ma(Kg) va(V) my(Kg) V2(V)

b1# 49.440 393.1 49.440 3914 0.00 99.57 0]

b2# 49.428 396.2 49.428 394.5 0.00 99.57 0]

b3# 49.410 395.4 49.410 393.7 0.00 99.57 0]

ba# 49.402 394.6 49.402 392.9 0.00 99.57 0]

He L-#R; V-HEAR; DR R-BA; FEX; O-TMk. RHA. LK. THE. T K.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly, No
Rupture & No Fire.

7. The results in this report are relevant only to the sample(s) tested.
KiR+ . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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F5 fif 3 MK T E 4 A ¥ 3
No. Appendix 3 Name of test Vibration
KRB AT L R RAN KA RERDEMEE L, HEZK, MEE THz F1 200Hz
2 18145 50 ¥ T 2| THz 8 x4 B4 15min, 3 = AN E AR B 69 R 20 % k07 AN L E
ZH#AT 120k, —HIR5 Sh, AP R B MAN L EREHRK . BBRK, B, TMRE. TH
A TG, LA BRI b SR 2 IR B B T B R R D T AR AT — I T R Y
90 % (584 H B R A By iR 30 v, ot B3t 41 FR 4 ),

FRE R Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
Re$uirerr;ent cells in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal
oqutan dard waveform with a logarithmic sweep between 7Hz and 200Hz and back to 7Hz traversed in 15 minutes.

This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular
mounting positions of the cell. One of the directions of vibration must be perpendicular to the terminal
face. Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after
testing is not less than 90% of its voltage immediately prior to this procedure. The requirement relating
to voltage is not applicable to test cells and batteries at fully discharged states.

Rem gk A | DU#SD28: G — MBI 5 B T L B

S;um lo | bl#=b2#: first cycle in fully charged states;
wntys | D3ADAR: B AME A E
b3#~b4#: after 25 cycles ending in fully charged states.
A 77 Before MR JE After FlhwE

R A FER K Residual MR Z R

Sample No. W, B IF B IR W B Jri | Mass loss (%) OCV (%) Test result
0
ma(Kg) vi(V) ma(Kg) Va(V)

b1# 49.440 391.4 49.440 391.4 0.00 100.00 0]

b2# 49.428 394.5 49.428 394.5 0.00 100.00 0]

b3# 49.410 393.7 49.410 393.7 0.00 100.00 0]

ba# 49.402 392.9 49.402 392.9 0.00 100.00 0]
Ee LR VR D-MER; R-BER; FRK; O-TMF. RHA. TMER. THRE. TREX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly, No
Rupture & No Fire.

7. The results in this report are relevant only to the sample(s) tested.
KiR+ . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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5 % 4 MR E 4 ¢ i
No. Appendix 4 Name of test Shock
fonS A B X R REERBEE L, T AR, Dk 500, 2
9= /(30000 / mass) T 8 /INE W IE B R 7, of R SR TE 11ms, 4% = A ISR 0 1 o R
HEAREwEH IR, £AF 18K, ERBHARBHANTEER LK. TBKF. LHEA. L
R RBOR AT, S ELAF AR I v 2 o AR K0 5 B T B v R R D T S AT — 3K
e rr e R oy 90% (AR A BRI B b B AL IR )
Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
FRUEZE R | support all mounting surfaces of each test battery. Each Large batteries shall be subjected to a half-sine
Requirement | shock of peak acceleration of 509, or acceleration (gn) =+/(30000 / mass) and pulse duration of 11
of Standard | milliseconds. Each cell or battery shall be subjected to three shocks in the positive direction followed
by three shocks in the negative direction of three mutually perpendicular mounting positions of the cell
or battery for a total of 18 shocks. Cells and batteries meet this requirement if there is no mass loss, no
leakage, no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged
states.( NOTE: Mass is express in kilograms)
Rem gk A | DU#D28: 5 — MBI S B T L B
S;um lo | bl#=b2#: first cycle in fully charged states;
ntys | D3#DAR: B BAME A E
b3#~b4#: after 25 cycles ending in fully charged states.
‘\n N \_llL ‘\n b
s M X 7T Before MR G After o HawE |
(TR R REH K Residual MR 2 R
Sample No. W, R B IF B B, JE W s E | Mass loss (%) OCV (%) Test result
m1(Kg) vi(V) m2(Kg) V2(V)
b1# 49.440 391.4 49.440 391.4 0.00 100.00 O
b2# 49.428 394.5 49.428 394.5 0.00 100.00 O
b3# 49.410 393.7 49.410 393.7 0.00 100.00 O
ba# 49.402 392.9 49.402 392.9 0.00 100.00 O
o LR VR DM RBZR: PR O-RME. RHR. RAK. RHE. BEX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly, No
Rupture & No Fire.

7. The results in this report are relevant only to the sample(s) tested.
KiR+ . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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F5 fif & 5 MK T E 4 AR oh P 48 B
No. Appendix 5 Name of test External short circuit

R AR I vt 2 PR o 41 B9 D R A 5THMC R, FE STHMC T M s 4l & % Kb [l
ANT0.1Q BB F M, Ym M B A TR EEE 5T CE4SEE D 1h, KEEENIT,
FEOULZE ot B 4L Bh o B RR IR . ML B R AL Y SRR E N A M AT 170°C, S HRB
6h 9B AR IR . B RAn I B

FRVEZE K |The cell or battery to be tested shall be temperature stabilized so that its external case temperature
Requirement of|reaches 5724°C and then the cell or battery shall be subjected to a short circuit condition with a total

Standard  |external resistance of less than 0.1 ohm at 5744°C. This short circuit condition is continued for at
least one hour after the cell or battery external case temperature has returned to 5744°C. The cell or
battery must be observed for a further six hours for the test to be concluded. Cells and batteries meet
this requirement if their external temperature does not exceed 170°C and there is no disassembly, no
rupture and no fire within six hours of this test.

bl#~b2#: % —AMEI T A 7

HEIRA  |bl#~b2#:  firstcycle in fully charged states;
Sample status [b3#~b4#t: % — -+ T AEER 7 A T B B B,
b3#~b4#: after 25 cycles ending in fully charged states.

AR R PR R R MR 2R it
Sample No. Max External Temperature(C) Test result Remark
b1# 62.3 0 /
b2# 58.2 0 /
b3# 60.1 0 /
ba# 59.3 o) /

E: DR RBE; F-RK; O-TMK., THE. Tk,
Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.

7 . The results in this report are relevant only to the sample(s) tested.
i1 A 4R+ . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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75 M6 MR IR E 4 B HrE

No. Appendix 6 Name of test Crush
(ERTHRAER, £, ER/dpEufEdE/NT 18mm W EAELE M ) .
Ko AR TR ERNTFEZEGE, FEHERGT WA, EF - EME EHEEAH
Jy15emfs, HrEFFEHAT, HEIHIAUTZMHHNZ —HARE S
()7 fm 9 77 & 3k 2| 1340.78KN;
(b) B By L 5 T P 2 2D 100 = AR Bk
(C)W & &3k JR 44 B Z 8 50 % sk L ko
PRAE T B 4% % v o oL M\ 55 SE B — T e PR o 1w A R B A T AE R T MG o R AR Y R B R
EQMERNT WE, BA0EBAM-RFERR,

ERER I I L B e 2 B 2R B AN B ELE R AB AT 170°C, 3F AR R e AR AR IR B 6 /NET P AL

Requirement

Tk, RHE, TR K.

Sample status

of Standard |Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than 18 in
diameter): A cell or component cell is to be crushed between two flat surfaces. The crushing is to be
gradual with a speed of approximately 1.5cm/s at the first point of contact. The crushing is to be
continued until the first of the three options below is reached.
(a)The applied force reaches 130.78kN;
(b)The voltage of the cell drops by at least 100mV;or
(c)The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by at least 100mV or more, or the
cell is deformed by at least 50% of its original thickness, the pressure shall be released.
Each test cell or component cell is to be subjected to one crush only. Cells and component cells meet
this requirement if their external temperature does not exceed 170°C and there is no disassembly and
no fire during the test and within six hours after this test.
Cl#~C5#: % —AMEIF 50%Hy € 28 th . %

FEREOR A |C1#~C5#:  first cycle at 50% of the design rated capacity of cell.

C6#~C10#: % — -+ fi/MEF 50%h B2 A & i %,
C6#~C10#: after 25 cycles at 50% of the design rated capacity of cell.

pams |TEREREER ppop| gu | #ags |FERIRGER \gune) 4o
ax Externa ax Externa
Sample No. | omperature(‘c) | Test result| Remark | sample No. | omnerature(icy | Test result|  Remark
Cl# 25.1 @) / Co# 25.0 @) /
C2# 25.3 @) / Cr# 25.2 @) /
C3# 25.2 O / Cs8# 25.2 O /
Ca# 25.2 @) / Co# 25.2 @) /
C5# 25.2 @) / C1o# 25.3 @) /
E: D-MRK; R-BER; F-RK; O-TMR, THR. TR,

Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.

7. The results in this report are relevant only to the sample(s) tested.
S5 K AU H) AR5 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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F5 & 7 MK TE 4 A ot E 7
No. Appendix 7 Name of test Owercharge

RERRLAERERTRNNRAELETERRATRE, REeWRNEEN A BT

(a) HlEWMANWAEEELS AT 18V B, KW RDEENEEMHAR AT BB ENHA
R 22V A B

(b) 3BV Ay 7 o B AT 18V B, X3 By 5 /N WL R B % oA 70 L B JE Y 1.2 1
7 4L IR IR TR 24h, RABEERE B 7 R W LT A TRk B
Sk B & The charge current shall be twice the manufacturer's recommended maximum continuous charge

) current. The minimum voltage of the test shall be as follows:

(a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum
voltage of the test shall be the lesser of two times the maximum charge voltage of the battery or
22V.
(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage
of the test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire within seven
days of the test.

Requirement
of Standard

Bk A bl#~b2#: % — A8 5T 4 70 B 5

Sam I/e\\ bl#~b2#:. first cycle in fully charged states;

s | DDA B+ HAMEI Ak
b3#~b4#: after 25 cycles ending in fully charged states.

G R MR R &
Sample No. Test result Remark
bl# O /
b2# O /
b3# o) /
b4# O /

E: DR R-BH; F-RXK; O-BMK, RHHE, BEK.
Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.

7 . The results in this report are relevant only to the sample(s) tested.
i1 A 4R+ . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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5 % 8 MR T E 4 A 78 4] 7K
No. Appendix 8 Name of test Forced discharge
I SR SR R LR IR T 5 12V W B R B R, ARG E THE S
E Y B KR L A TR R B, R BT B R AR e B T RN R R AR
W%
Rk Tk Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V
R SVE = 2 D.C. power supply at an initial current equal to the maximum discharge current specified by the
equirement e . . . i
of Standard manufagturer_. The spec_lfleql dlsc_harge_ current is to be obtained by connecting a resistive load of_the
appropriate size and rating in series with the test cell. Each cell shall be forced discharged for a time
interval (in hours) equal to its rated capacity divided by the initial test current (in Ampere).Primary
or rechargeable cells meet this requirement if there is no disassembly and no fire within seven days
of the test.
pogp A | CLLA-C20#: B — AN 3 52 & Y L 5
S;:n I: C11#~C20#: first cycle in fully discharged states;
s | C21#-C30#: & RAMET B A MBS,
C21#~C30#: after 25 cycles in fully discharged states.
A A MK 2 R ik A R MR 45 % ik
Sample No. Test result Remark Sample No. Test result Remark
Cli# 0 / C21# 0 /
Cl2# 0 / C22# 0 /
Cl3# ] / C23# 0 /
Cl4# ] / C24# 0 /
C15# 0 / C25# ] /
Cle# 0 / C26# @] /
Cl7# ) / C27# 0 /
cist ] / C28t# 0 /
Cl19# 0 / C29# O /
C20# 0 / C30# @] /
E: DR, R-BR; FK; O-TMK, BMR. L&,

-

"M 8 X & KF

GUANGZHOU CUSTOMS DISTRICT TECHNOLOGY CENTER

Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.

A RS A

7. The results in this report are relevant only to the sample(s) tested.

KiR+ . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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R E R

Photo of the sample

K AN & o) @%\@@

W3 5 B, % /Battery and Cell

\"/ Model: LUNA2000-5-E0

HUAW‘E, Name: Energy Storage Module

Battery Type: Li-ion

Battery Energy: 5 kWh

Input/Ouput: == 350-435V;7.5A

Max Output Current: 10 A

Protective Class: | @ E
Battery Interface: Isolated

Enclosure Type: IP65 —
Weight: 50 kg Operating Tsrnparntura Range: - 10-+55°C

FeARMAR HUAWEI TECHNOLOGIES CO,, LTD. E#I& cI:MDE IN CHINA

£y
HQ of Huawei, Bantian, Longgang District, Shenzhen 518129, PR

A

E A

# . The results in this report are relevant only to the sample(s) tested.
453 A AdR4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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= B
Statement
LARE TR B AT TR
The test report is invalid without the official stamp of IQTC.
2 AJETMEAN. FEARERALEL THK.
The test report is invalid without the signatures of Approver, Checker and Appraiser.
BAMERBK LR, AEALREFHARE, THBLMEH AR L.
The test report is invalid if altered. Nobody is allowed to photocopy or partly photocopy this report

without written permission of 1QTC.
478 P bR A SEFRGERE B ROBERE, HPPRIE B AR B A AR DA KR B B AR T, U AR I A
AR K 5o

The client should provide samples and relevant data, at the same time, they should guarantee the
consistence of the product’s name they declared, the samples they provided and the goods to be

transported. Otherwise we will not bear any relevant responsibilities.
Stk EE AR, NTREREZERTARAMBREAMAESL.

Obijection to the test report must be submitted to IQTC within 15 days
6. A I A DU A 3T

The test report is valid for the tested samples only.
7Rt ARG MTAFREALE LS CL02 5 (RIHFMELRE)

Inspection Address: Room C102, No.1 Nanxiangzhi Road, Science City, Guangzhou, Guangdong,

China (Light Industry Testing Laboratory in Science City)

H. 3% (Tel): 020-38669019

v, ¥ H 47 (E-mail); itl@igtc.cn

* ox o ox ox 4p A Endof report * * x *

7% . The results in this report are relevant only to the sample(s) tested.
RAFAR 3| R AU H AdR4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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